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Adjuvant Sistemik Tedavi

Primer cerrahi tedavi sonrasinda
belirlenebilir tumor lezyonu olmayan,
ancak olasi mikrometastazlar nedeni

iIle nuks riski bulunan hastalarda

kuratif amacla uygulanan tedavidir.




Erken Evre Meme Kanserinde
Adjuvant Sistemik Tedavi

- Kemoterapi

- Hormonoterapi

- Hedefe Yonelik Tedaviler
(Trastuzumab)




Meme Kanserinde Adjuvant Tedavi
Seciminde:

e Tumorun ozellikleri

e Hastaliksi1z sagkalim siiresi

e Total Sagkalim siiresi
e Yan etkiler
e Hastanin diger hastaliklar

 Tedavinin maliyeti

onemlidir.




-
Operabl Meme Kanserinde Prognostik Faktorler

1. Yas (premenopozal vs postmenopozal)
2. Aksiller LN tutulumu -/ +, sayisi,

3. Tumor capi,

4. Lenfatik ve vaskuler invazyon,

5. Tumor greydi (Grade I-III),

6

7

. Hormon reseptor durumu (ER, PR),

. Onkogenler, (Her 2/neu yada c-erbB2),




Operabl Meme Kanserinde Prognostik Faktorler:

 Aksilladaki lenf nodu metastazi durumu, en

onemli prognostik faktordiir. Metastatik lenf nodu
sayisi arttik¢a, prognoz kotilesir

5 yillik sagkalim orani:

LN met yok % 78-82
1-3 LN met (+) 7% 47-50
> 4 LN met (+) % 21-31

 Evre, gok d&nemli bir prognostik faktordiir. 5 yillik
sagkalim orani:  Evre IV'de % 5-10

Evre ITIB de % 20-35
evre ITTIA'da % 40-55



-
Operabl Meme Kanserinde Prognostik Faktorler:

e Ostrojen ve progesteron reseptérleri (ER,PR)

postmenopozal kadinlarda % 60-80 (+) premenopozal
hastalarda % 30-60 (+)

Hormon reseptorlerinin pozitif olmasi iyi prognostik
kriterdir.

o ve Katepsin- D duzeyleri kotu
prognozu ifade etmektedir.

e DNA flow sitometride anoplodi, S- faz fraksiyonlar1 aksilla
negatiflerde, koti prognoz habercisi kabul edilebilir.




Meme kanserinin Molekuler Siniflandirmasi

/ Luminal A: ER (+), PR (+), c-Erb B2 (-)
/ Luminal B: ER (&), PR (%), c-Erb B2 (&)
/ HER-2 (+): ER (-), PR (-), c-Erb B2 (+)

# Triple (Uclu) Negatif:

_ ER (-), PR (-), c-Erb B2 (-), CK5/6 (-),
EGFR (-)




St Gallen 2009
Sistemik Adjuvan Tedavi Secimi

« Tumor ozellikleri

~# Hastaya ait faktorler
— Menopozal durum
— Yas
— Kalp hastahgi
— Tromboemboli oykusu
— Eslik eden hastaliklar

« Hasta tercihi




Personalizing the treatment of women with
early breast cancer: highlights of the St Gallen
International Expert Consensus on the Primary

Therapy of Early Breast Cancer 2013

A Goldhirsch, E. P. Winer, A. S. Coates, R. D. Gelber, M. Piccart-Gebhart
B. Thurlimann, H.-J. Senn, Panel members

Ann Oncol 2013; 24 (9): 2206-2223.




Son Arastirmalara ait Bulgular
= Hedefe yonelik tedaviler

= EBCTCG meta-analiz mesajlarn: Ktden yararlanmayan grup?
= Mutasyonal analizler

= Bireysel tedavi

= Intrinsik subtipler (ER, PgR, Ki-67, HER-2)

= Yasam tarzi ile ilgili durumlar

= Hormonal etkiler

= Herediter meme kanseri

= Obezite ve yag

= Metastaz, mikrocevre, kemik ve bifosfonatlar

= Metronomik kemoterapi



.
Son Arastirmalara ait Bulgular

= Risk Degerlendirmesi ve Tahmin

= Immunite ve Asilar: timérle iliskili lenfositler NAKT de A/T KTlere yamtin bagimsiz
prediktoru. N+ ER- HER-2 — MKde artmus lenfosit infiltrasyonu cok olumliu prognostik

=  Primer tumor cerrahisi

= Aksilla cerrahisi

= Radyoterapi Hipofraksiyone RT etkili
= Adjuvan Kemoterapi

= Neoadjuvan Kemoterapi

= Anti-HER-2 Tedavi

= Endokrin Tedavi

= Gen¢ Kadinlar

=  Izlem
O



Surrogate definitions of intrinsic subtypes of breast cancer. St. Gallen 2013

Intrinsic subtype

Luminal A

Luminal B

Erb-B2 overexpression

‘Basal-like’

Clinico-pathologic surrogate definition

Luminal A-like

all of:

ER and PgR positive

HER2 negative

Ki-67 ‘low’2

Recurrence risk ‘low’ based on
multi-gene-expression assay (if available)®?

Luminal B-like (HER2 negative)

ER positive

HER2 negative

and at least one of:

Ki-67 ‘high’

PgR ‘negative or low’

Recurrence risk ‘high’ based on
multi-gene-expression assay (if available)P

Luminal B-like (HER2 positive)
ER positive

HER2 over-expressed or amplified
Any Ki-67

Any PgR

HER2 positive (non-luminal)
HER2 over-expressed or amplified
ER and PgR absent

Triple negative (ductal)
ER and PgR absent
HER2 negative

A. Goldhirsch et al. Ann Oncol 2013; 24 (9): 2206-2223

Notes

The cut-point between ‘*high’ and ‘low’ values
for Ki-67 varies between laboratories.? A level
of <149%o best correlated with the gene-
expression definition of Luminal A based on
the results in a single reference laboratory
[23]. Similarly, the added value of PgR in
distinguishing between ‘Luminal A-like’ and
‘Luminal B-like’ subtypes derives from the
work of Prat et al. which used a PgR cut-point
of =220% to best correspond to Luminal A
subtype [24]. Quality assurance programmes
are essential for laboratories reporting these
results.

‘Luminal B-like’ disease comprises those
luminal cases which lack the characteristics
noted above for ‘Luminal A-like’ disease. Thus,
either a high Ki-672 value or a low PgR value
(see above) may be used to distinguish
between ‘Luminal A-like’ and ‘Luminal B-like
(HER2 negative)’.

There is an 80% overlap between ‘triple-
negative’ and intrinsic ‘basal-like’ subtype.
Some cases with low-positive ER staining may
cluster with non-luminal subtypes on gene-
expression analysis. ‘Triple negative’ also
includes some special histological types such
as adenoid cystic carcinoma.



Distribution of the intrinsic molecular and pathology-based subtypes within
triple-negative and basal-like tumors.

44%7'0%
Basal-like Ml 2205 «

ER2-enriched @ 7-8%
Luminal A B

Luminal B

HR-/HER2-
HR-/HER2+

B HR+/HER2-

. B HR+/HER2
Normal-like

Basal-like
n=473

Prat A et al. The Oncologist 2013;18:123-133



Subtype-specific gene expression profiles within triple-negative disease

LUMINAL

HER2E BASAL-LIKE

| MUC1, AGR2
NEBL, XIST

AR, FOXA1
CDH1, KRT18

ESR1, PGR
GATA3, BAG1
BCL2, MAP3K1

PTK6, FGFR4
APOD, SOD1

KIT, MYC
AURKB, FOXM1
ID4, KRT14
ITGA6

CCNB2, MKI67
I S100A8, S100A9

Hormonal stimulus

Oxidoreductase
Lipid metabolism

Hormonal stimulus
Anti-apoptosis
Reg. phosporilatio

Oxidoreductase
Lipid metabolism

Cell Cycle
Keratins type 1
Cell migration
Cell adhesion

Cell cycle

Prat A et al. The Oncologist 2013;18:123-133



Hastalik tekrar skoru (RS) (21 gen paneli

Ostrojen
ER
PGR
BCL2
SCUBEZ2

-
e M
' JJJJJM

Invazyon
MMP11 (stromolysin 3),
CTSL2 (cathepsin L2)

Paik et al. A Multigene Assay to Predict Recurrence of Tamoxifen-Treated,
Node-negative Breast Cancer. n engl j med. 351;27. 2004.
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-
Systemic treatment recommendations: St. Gallen 2013

‘Subtip’ Tedavi

Bazi hastalarda KT gerekebilir.
KT icin relatif endikasyonlar:
Yuksek 21-gen RS (i.e. >25),
70-gen analizinde yuksek risk
durumu;
grade 3 hastalik;
=4 Lenf Bezi tutulumu
(bazilarina gore 1 LB yeterli)
<35 yas olmak (tartismah)

Endokrin tedavi,

‘Luminal A-like’ sikhikla tek basina

Endokrin Tedavi tim
hastalar icin, KT cogu
hasta icin

‘Luminal B-like (HER2
negative)’

‘Luminal B-like (HER2

positive)’ KT + anti-HER2 + ET

A. Goldhirsch et al. Ann Oncol 2013; 24 (9): 2206-2223
O



-
Systemic treatment recommendations: St. Gallen 2013

‘Subtype’ Type of therapy Notes on therapy

Threshold for use of anti-HER2

ey VOO KT anti-HERZ  [herdplwes detnedse pTib o
positivity.

‘Triple negative i
(ductal)’ Kemoterapi

‘Special histological types’

A. Endocrine responsive Endokrin Tedavi

Adenoid cystic carcinomas may
Kemoterapi not require any adjuvant
cytotoxics (if node negative).

B. Endocrine non-
responsive

Special histological types: endocrine responsive (cribriform, tubular and mucinous);
endocrine non-responsive (apocrine, medullary, adenoid cystic and metaplastic).

A. Goldhirsch et al. Ann Oncol 2013; 24 (9): 2206-2223
O



First-Generation Trastuzumab Trials

NSABP B-31 BCIRG 006
[l [l [l [l I I I I Doxorubicin
Cyclophosphamid
MM(MM MM<nu
H 52 x 52 Docetaxe|
X HE H n H ﬂ Carboplatin

.xX 52 Epirubicin
NCCTG 9831 HERA Vinorelbine
CITLETT LT No therapy Fluorouracil
HHHH énnuuuuuuunuuH .. X 52 gtﬁ;‘r?wgrlgx H... x 1 year H Trastuzumab
H  x 52 H... x 2 years
FinHer PACS 04
I H H
w111 (
H..x9
s | I mo therapy
H...x9
HERA 4
.76
(Ovs1ly) 8 —c
NSABP B31/ 4 .52
NCTTG 9831 8 .60
BCIRG 006
ACTH : o
5 .75
FinHER 3 (RFS) 2

5 (DDFS) —



20-30% 70-80%
non-Basal-like Basal-like

/N AN

Luminal (A+B) HER2-enriched Basal-like

ndocrine therapies? anti-HER2 therapies? Platinum-based chemotherapy?
PI3K inhibitors? anti-EGFR therapies? Anti-angiogenic therapies?

anti-androgen therapies? PARP inhibitors?
Anti-immune cell therapies?

Prat A et al. The Oncologist 2013;18:123-133
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Network” Invasive Breast Cancer Discussion

CLINICAL WORKUP
STAGE
= History and physical exam

« CBC, platelets
s Liver function tests and alkaline phosphatase

+ Diagnostic bilateral mammaogram; ultrasound as necessary

+ Pathology review?
» Determination of tumor estrogen/progesterone receptor (ER/PR) status and HER2 status®P

» Genetic counseling if patient is high risk for hereditary breast cancer®

« Breast M RM (optional), with special consideration for mammographically occult tumors
» Fertility counseling if premenopausal®

For clinical stage I-IB, consider additional studies only if directed by signs or symptnrns:f
« Bone scan indicated if localized bone pain or elevated alkaline phosphatase ——»

« Abdominal £ pelvic diagnostic CT or MRl indicated if elevated alkaline phosphatase, abnormal liver MW]
function tests, abdominal symptoms, or abnormal physical examination of the abdomen or pelvis

s Chest diagnostic CT (if pulmonary symptoms present)

Stage |

T1. NO, MO
or

Stage IIA
TO, N1, MD
T1. N1, MD
T2, NO, MO |
or

Stage 1IB
T2, N1, MO
T3, NO, MO

or If clinical stage WA (T3, N1, M0) consider:

See
Locoregional

Stage IlIA » Chest diagnostic CT

T3, N1, MO + Abdominal £ pelvic diagnostic CT or MRI
» Bone scan or sodium fluoride PET/CTY (category 2B)
« FDG PET/ICTNI (optional, category 2B)

2The panel endorses thE DDILEQE of American Pathologists Protocol for pathology reporting for all invasive and noninvasive carcinomas of the breast. tpJ/’www.cap.org.
b . o)

tSee NCCHN Guidelines for GEHEtICE’FEmIlIEl High-Risk Assessment: Breast and Owvarian.

dSee Principles of Dedicated Breast MR Testing (BINV-B).

&8See Ferility and Birth Control (BINY-C).

Routine systemic staging is not indicated for early breast cancer in the absence of symptoms.

aif FDG PET/CT is performed and dearly indicates bone metastasis, on both the PET and CT component, bone scan or sodium fluoride PET/CT may not be needed.
AFDG PET/CT can be peformed at the same time as diagnostic CT. The use of PET or PET/CT scanning is not indicated in the staging of clinical stage |, Il, or operable

lll breast cancer. FDG PET/CT is most helpful in situations where standard staging studies are eguivocal or suspicious, especially in the setting of locally advanced or
metastatic disease.

IFDG PET/CT may also be helpful in identifying unsuspected regional nodal disease and/or distant metastases in locally advanced breast cancer when used in addition
to standard staging studies.

Mote: All recommendations are category 24 unles s otherwise indicated.
Clinical Trials: NCCH believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encourmaged
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Cancer
Discussion

Network® Invasive Breast Cancer
LOCOREGIONAL TREATMENT OF CLINICAL STAGE I, IlA, OR IIB DISEASE OR T3, N1, MD

Radiation therapy to whole breast with or without boostP (by photons,
brachytherapy, or electron beam) to tumor bed (category 1), infraclavicular
—* |region and supraclavicular area. Strongly consider radiation therapy to
internal mammary nodes9 (category 2B). Radiation therapy should follow
chemotherapy when chemotherapy is indicated.

Radiation therapy to whole breast with or without boostP (by photons,
brachytherapy, or electron beam) to tumor bed (category 1) following

i . che motherapy when chemotherapy is indicated. Strongly consider
Lumpectomy with 1-3 positive ___ | radiation therapy to infraclavicular region and supraclavicular area
surgical ﬂxlllﬂﬁ" staging axillary nodes (category 2B). Strongly consider radiation therapy to internal mammary
(category 1)bk! nodes9 (category 2B). Radiation therapy should follow chemotherapy
when chemotherapy is indicated.

=4 positive©
axillary nodes

Radiation therapy to whole breast with or without boostP (by photons,
MNegative — . |brachytherapy, or electron beam) to tumor bed or consideration of partial
axillary nodes breast irradiation (PBI) in selected patients.P'f Radiation therapy should
follow chemotherapy when chemotherapy is indicated.®

Total master.tnmy with surgical axillary
stagingh®M (category 1) * reconstruction

or

¥ 1< or 13 and fulfills criteria for brleast— —* Consider Preoperative Systemic Therapy Guideline {BINV-10}
conserving therapy except for size = =

iSee Surgical Axillary Staging (BINV-D). nSee Princioles of Breast Reconstruction Eollowing Surgery BINV-H)
*See Axillary Lymph Node Staging (BINV-E) and @Consider imaging for systemic staging, including diagnostic CT or MRI, bone scan,
Margin Status in Infiltrating Carcinoma (BINV-F), and optional FDG PETICT (category 2B) (See BINV-1)

|See Special Considerations to Breast-Conserving Thempy (BINV-G). PSee Principles of Radiation Therapy (BINV-1).

MExcept as outlined in the NCCN Guidelines for Genetics/Familial High-Risk ARadigtion therapy should be given to the internal mammary lymph nodes that are
Assessment: Breast and Owvarian and the NCCHM Guidelines for Breast Cancer Risk clinically or pathologically positive, otherwise the treatment to the internal mammary
Reduction, prcn_ph}_rlactlc: mastectomy of a I_:ureast contralateral to a known unilateral .4es s 5t the discretion of the treating radiation oncologist. CT treatment planning
breast cancer is discouraged. When considered, the small benefits from should be utilized in all cases where radiation therapy is delivered to the internal
contralateral prophylactic mastectomy for women with unilateral breast cancer mammary lymph nodes.

must be balanced with the risk of mcument disease from the known ipsilateral "PBI may be administered pror to chemotherapy

breast cancer, psychological and social issues of bilateral mastectomy, and the )
risks of contralateral mastectomy. The use of a prophylactic mastectomy
contralateral to a breast treated with breast-conserving therapy is very stronghy
discouraged.

Mote: All recommendations are category 2A unless otherwise indicated.

Clinical Trials: NCCH believes that the best management of any cancer patient is in a clinical trial. Paricipation in clinical trials is especially encouraged.

See Locoregional Treatment (BINV-3)

®Breast iradiation may be omitted in those 70 y of age or older with estrogen-
receptor positive, dinically node-negative, T1 tumors who receive adjuvant
endocrine therapy (category 1).
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LOCOREGIONAL TREATMENT OF CLINICAL STAGE |, 1A, OR IIE DISEASE OR T3, N1, MO

Total mastectomy with
surgical axillary
Stagingj'k (category 1)
+ reconstruction™

=4 positive

axillary nodes®

1-3 positive

axillary nodes

Megative axillary nodes
and tumor =5 cm

or

margins positive

MNegative axillary nodes
and tumor <5 cm amnd
close margins (<1 mm)

Megative axillary nodes
and tumor =5 cm amnd
margins =1 mm

iSee Surgical Axillary Staging (BINV-D).

Postchemotherapy radiation therapy to chestwall
(category 1) + infraclavicular and supraclavicular
areas.P Strongly consider radiation therapy™H to
internal mammary nodes (category 2B).

Strongly consider postchemotherapy radiation therapy to
chest wall + infraclavicular and supraclavicular areas;P if
radiation therapy is given, strongly consider internal
mammary node radiation therapyP+9(category 2B).

Consider radiation therapy to chest wall £ infraclavicular
and supraclavicular nodes. Strongly consider radiation
therapyP to internal mammary nodes (category 2B).

Consider postchemotherapy radiation therapyP to chest wall.

Mo radiation therapy

kSee Axillary Lymph Mode Staging (BINV-E) and Margin Status in Infiltrating Carcinoma (BINWV-F).

NSee Principles of Bregst Reconstruction Following Surgery (B MY-H)

2 Consider imaging for systemic staging, including diagnostic CT or MR, bone scan, and optional FDG PET/CT (category 2B) (See BINY-1).
P See Principles of Radiation Therapy (BIMNW-1).

9 Radiation therapy should be given to the internal mammary lymph nodes that are clinically or pathologically positive, otherwise the treatment to the internal mammanry
nodes is at the discretion of the treating radiation oncologist. CT treatment planning should be wilized in all cases where radiation therapy is delivered to the internal

mammary lymph nodes.

Mote: All recommendations are category 2A unless otherwise indicated.
Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged.
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HISTOLOGY HORMONE HER2 STATUS SYSTEMIC ADJUVANT TREATMENT
RECEPTOR STATUS

HER2-positive P See Systemic Adjuvant Treatment - Hormone Receptor

ER positive
andior

PR positive
b See Systemic Adjuvant Treatment - Hormone
HERZ-negative Receptor Positive - HER2-Negative Disease ( BINV-6

s Ductalt
« Lobular

s Mixed
« Metaplastic HER2-positive

see Systemic Adjuvant Treatment - Hormone

ER negative
and
PR negative

b

HER2-negative

Receptor Negative - HER2-Negative Disease (BINV-8)

ER positive
andi/or
PR positive

s Tubular

« Mucinous Favorable Histologies (BINWV-9)

ER negative
and
PR negative

""Eﬁﬁ Frinciples Qi HERZ Testing (BIMY-A)
This includes medullary and micropapillary subtypes.

Mote: All recommendations are category 24 unless otherwise indicated.
Clinical Trials: NCCHM beliewes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged
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SYSTEMIC ADJUVANT TREATMENT - HORMONE RECEPTOR-POSITIVE - HER2-POSITIVE DISEASED

« Tumor¥ <0.5 cm
or
* Microinvasive

pN1mi —=

pNO— Consider adjuvant endocrine therapy

Adjuvant endocrine therapy or
Adjuvant chemotherapy ¥/W.x
with trastuzumab followed by

pT1Y, pT2, or pT3;
and pMND or pMN1mi
(=2 mm axillary

node metastasis)

endocrine therapy¥

Adjuvant endocrine therapy
+ adjuvant chemothe rapy*"%* with
trastuzumalkb ¥

see Follow-Up
(BINV-16)

Tumor¥ 0.6-1.0 cm -

Histology: Y
« Ductal

« Lobular

« Mixed

+ Metaplastic

Adjuvant endocrine therapy
+ adjuvant chemotherapy with
trastuzumab (category 1)%%:*

Tumor =1 cm

Adjuvant endocrine therapy
+ adjuvant chemotherapy with
trastuzumab (category 1)%%:*

Mode positive (one or more
metastases >2 mm to one or more
ipsilateral axillary lymph nodes)

See Adiuvant Endocrine Therapy (BINVY-J) and Neoadiuvant/Adiuvant Chemotherapy (BINY-K)

bSee Principles of HER2 Testing (BINV-A).

UMixed lobular and ductal carcinoma as well as metaplastic carcinoma should be graded based on the ductal component and treated based on this grading. The
metaplastic or mixed component does not alter prognosis.

VEvidence supports that the magnitude of benefit from surgical or radiation ovarian ablation in premenopausal women with hormone receptor-positive breast cancer is
similar to that achieved with CMF alone. Early evidence suggests similar benefits from ovanan suppression (ie, LHRH agonist) as from ovarian ablation. The
combination of ovarian ablation/suppression plus endocring therapy may be supedor to suppression alone. The benefit of ovarian ablation/suppressionin
premenopausal women who have received adjuvant chemotherapy is uncerain.

“WChemotherapy and endocrine therapy used as adjuvant therapy should be given seguentially with endocrine therapy following chemotherapy. Available data suggest
that sequential or concurrent endocring therapy with radiation therapy is acceptable.

®There are imited data to make chemotherapy recommendations for those =70 y old. Treatment should be individualized with consideration of comorbid conditions.

¥The prognosis of patients with T1a and T1b tumors that are node negative is uncertain even when HERZ is amplified or over-expressed. This is a population of breast
cancer patients that was not studied in the available randomized trials. The decision for use of trastuzumab therapy in this cohort of patients must balance the known
toxicities of trastuzumab, such as camdiac toxicity, and the uncertain, absolute benefits that may exist with trastuzumab therapy.

Hote: All recommendations are category 24 unless otherwise indicated.
Clinical Trials: NCCM beliewes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged
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SYSTEMIC ADJUVANT TREATMENT - HORMONE RECEPTOR-POSITIVE - HER2-NEGATIVE DISEASEP

« Tumor =0.5 cm or

i i W
« Microinvasive Adjuvant endocrine therapy" (category 2B)

< pNO—* Consider adjuvant endocrine therapy (category 2B)
PN1mi — + adjuvant chemotherapy (category 2B)

Adjuvant endocrine therapy”
pT1, pT2, or pT3; Not done ———— |+ adjuvant chemotherapy™

and pNO or pN1mi (category 1)
(=2 mm axillary Low

node metastasis) . recurrence Adjuvant endocrine therapy¥
Consider score (<18) Eollow-Up

» Tumor >0.5cm 21-gene BINV-16
) RT-PCR Intermediate ) )
Histology:4 assay recurrence | Adjuvant endocrine therapy

oo - + adjuvant chemotherapy™*
« Lobular score (18-30) i py

s Mixed

High

* Metaplastic recurrence Adjuvant endocrine therapy
score (=31) + adjuvant chemotherapy™*

MNode positive (one or more
metastases =2 mm to one or more | —* Adjuvant endocrine therapy + adjuvant chemotherapy (category 1)

ipsilateral axillary lymph nodes)

See Adjuvant Endocrine Therapy (BINV-J) and Necadjuvant/Adjuvant Chemotherapy (BINV-K)

bSee Principles of HER2 Testing (BINV-A).

UMixed lobular and ductal carcinoma as well as metaplastic carcinoma should be graded based on the ductal component and treated based on this grading. The
metaplastic or mixed component does not atter prognosis.

¥ Evidence supports that the magnitude of benefit from surgical or radiation ovarian ablation in premenopausal women with hormone receptor-positive breast cancer is
similar to that achieved with CMF alone. Early evidence suggests similar benefits from ovarian suppression (ie, LHRH agonist) as from ovarian ablation. The
combination of ovarian ablation/suppression plus endocring therapy may be superior to suppression alone. The benefit of ovarian ablation/suppression in
premenopausal women who have received adjuvant chemotherapy is uncerain.

“Chemotherapy and endocrine therapy used as adjuvant therapy should be given sequentially with endocrine therapy following chemotherapy. Available data suggest
that sequential or concurrent endocrine therapy with radiation therapy is acceptable.

* There are limited data to make chemotherapy recommendations for those =70 y old. Treatment should be individualized with consideration of comorbid conditions.

Hote: All recommendations are category 24 unless otherwise indicated.
Clinical Trials: NCCHN beliewes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged
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Netwark Invasive Breast Cancer
SYSTEMIC ADJUVANT TREATMENT - HORMONE RECEPTOR-MEGATIVE - HER2-POSITIVE DISEASED

pNO —* No adjuwvant therapy
o Tumor¥ =0.5 cm or <:

* Microinvasive Consider adjuvant chemotherapy*

j—*
PN 1mi with trastuzumab¥

pT1.Y pT2, or pT3; and
pMND or pMN1mi (<2 mm TumorY 0.6-1.0 crm v Consider adjuvant chemotherapy*
axillary node metastasis) with trastuzumahb¥ S ee

Follow-Up
. Tumor =1 cm » Adjuvant chemotherapy® (category 1) ]

Histology:“ with trastuzumab (category 1) T

« Ductal

« Lobular

= Mixed

= Metaplastic

Mode positive (one or more
metastases >2 mm to one or more
ipsilateral axillary lymph nodes)

. Adjuvant chemotherapy®
with trastuzumab (category 1)

See Neoadjuvant'Adjuvant Chemotherapy (BINV-K)

bSee Principles of HERZ Testing (BINWV-A).

UMixed lobular and dudal carcinoma as well as metaplastic carcinoma should be graded based on the ductal component and treated based on this grading. The
metaplastic or mixed component does not alter prognosis.

*Themr are limited data to make chemotherapy recommendations for those =70 v old. Treatment should be individualized with consideration of comorbid conditions.

¥The prognosis of patients with T1a and T1b tumors that are node negative is uncertain even when HER2 is amplified or over-expressed. This is a population of breast
cancer patients that was not studied in the available randomized trials. The decision for use of trastuzumab therapy in this cohont of patients must balance the known
toxicties of trastuzumab, such as cardiac toxicity, and the uncertain, absolute benefits that may exist with trastuzumab therapy.

Mote: All recommendations are category 2A unless otherwise indicated.
Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged.
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SYSTEMIC ADJUVANT TREATMENT - HORMONE RECEPTOR-NEGATIVE - HER2-NEGATIVE DISEASED

Discussion

pNO —* No adjuvant therapy
« Tumor <0.5 cm or |
* Microinvasive

Consider adjuvant
chemotherapy *

pN1imi —*

pT1, pT2, or pT3; and pNO
or pN1mi (=2 mm axillary Tumor 0.6-1.0 cm Consider adjuvant
node metastasis) chemotherapy*

» See Follow-Up
{BINV-16)

Histology:4 Tumor >1 cm Adjuvant chemotherapy*
« Ductal (category 1)

+« Lobular

« Mixed

« Metaplastic

Node positive (one or more
metastases >2 mm to one or more
ipsilateral axillary lymph nodes)

Adjuvant chemotherapy*
(category 1)

See Neocadjuvant/Adjuvant Chemotherapy (BINW-K]

bSee Principles of HER2 Testing (BINV-A).

UMixed lobular and ductal carcinoma as well as metaplastic carcinoma should be graded based on the ductal component and treated based on this grading. The
metaplastic or mixed component does not alter prognosis.

*There are limited data to make chemotherapy recommendations for those =70 y old. Treatment should be individualized with consideration of comorbid conditions.

Hote: All recommendations are category 24 unless otherwise indicated.
Clinical Trials: NCCHN beliewves that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged
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Network” Invasive Breast Cancer Discussion
SYSTEMIC ADJUVANT TREATMENT - FAVORABLE HISTOLOGIES

pT1, pT2, or pT3; <1 cm * No adjuvant therapy®
_a-r.ld pho “'_r pN1mi 1-2.9 em . Consider adjuvant endocrine
(=2 mm axillary - therapyV

ER-positive node metastasis)
andior >3 cm * Adjuvant endocrine therapy¥

PR-positive

Mode positive (one or more
metastases >2 mm to one or more . Adjuvant endocrine therapy
ipsilateral axillary lymph nodes) | + adjuvant chemotherapy"™®

Histology:
s Tubular
s Mucinous ER it
-positive
andlor
PR-positive

Follow appropriate
pathway above
ER-negative
and
PR-negative

Repeat determination
of ER/PR status

ER-negative Treat as usual breast cancer
and —| histology
PR-negative (See BINV-7 and_BINV-8)

See Adjuvant Endocrine Therapy (BINV-J} and Neoadjuvant/Adjuvant Chemotherapy (BINV-K)

YEvidence supports that the magnitude of benefit from surgical or radiation ovarian ablation in premenopausal women with hormone receptorpositive breast cancer is
similar to that achieved with CMF alone. Early evidence suggests similar benefits from ovanan suppression (ie, LHRH agonist) as from ovarian ablation. The
combination of ovarian ablation'suppression plus endocrine therapy may be supenor to suppression alone. The benefit of ovarian ablation/suppression in
premenopausal women who have received adjuvant chemotherapy is uncertain.

*There are imited data to make chemotherapy recommendations for those >70 y old. Treatment should be individualized with consideration of comorbid conditions.

Z|f ER=positive, consider endocrne therapy for risk reduction and to diminish the small risk of disease recurrence.

Mote: All recommendations are category 2A unless otherwise indicated.
Clinical Trials: NCCHN beliewes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged.
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ADJUVANT ENDOCRINE THERAPY

Aromatase inhibitor for 5 y3 (category 1)
or
Consider tamoxifen?for an additional 5 y to

complete 10 y

Postmenopausall —
Tamoxifen? for 5 y (category 1)
— |+ gvarian suppression or
ablation (category 2B) Consider tamoxifen?for an additional 5 y to

Premenopausall —|complete 10y
or

Mo further endocrine therapy

Premenopausall
at diagnosis

inhibi 3
Aromatase inhibitor3 for 5y (category 1) Armnat_aﬁe inhibitor to complete 5 y~ of
or endocrine therapy (category 1)

Tamoxifen? for 2-3 or
or y Upto 5y of an aromatase inhil::rit::;mr:"{r.:aha»g:::rrg.r 2B)

Aromatase inhibitor? for 2-3 y (category 1) Tamoxifen2to complete 5 y of endocrine therapy
(category 1)

Aromatase inhibitor for 5 y:‘f (category 1)

Postmenopausal’ i or
at diagngg?g Tamoxifen? for 4.5-6 y Consider tamoxifen2for an additional 5 y to

complete 10 y

Weomen with a contraindication to aromatase Tamoxifen 2 for 5 ¥ (category 1)
inhibitors, who decline aromatase inhibitors, or | ——— |or
who are intolerant of the aromatase inhibitors Consider tamoxifen? for up to 10 ¥

1See Definition of Menopause (BINW-L).

25ome SSRIs like fluoxeting and paroxetine decrease the formation of endoxifen, 4-0OH tamaoxifen, and active metabolites of tamaxifen, and may impact its efficacy.
Caution is advised about coadministration of these drugs with tamaoxifen. However, citalopram and venlafaxine appear to have minimal impact on tamoxifen
metabolism. At this time, based on current data the panel recommends against CYP2D6E testing for women being considered for tamoxifen therapy. Coadministration of
strong inhibitors of CYP2D6 should be used with caution.

*The panel believes the three seledive aromatase inhibitors (ie, anastrozole, letrozole, exemestane) have shown similar anti-tumor efficacy and toxicity profiles in
randomized studies in the adjuvant and necadjuvant settings. The optimal duration of aromatase inhibitors in adjuvant therapy is uncertain.

Mote: All recommendations are category 24 unless otherwise indicated.
Clinical Trials: NCCM beliewes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged
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NEOADJUVANT/ADJUVANT CHEMOTHERAPY 1.23.4

) ive di Regimens for HERZ-positive disease 74

Preferred regimens: Preferred regimens:
+ Dose-dense AC (doxorubicin/cyclophosphamide) followed by = AC followed by T + trastuzumab £ pert uzumab?

paclitaxel every 2 weeks (doxorubicin/cyclophos phamide followed by paclitaxel plus
+ Dose-dense AC (doxorubicin/cyclophosphamide) followed by trastuzumab % pertuzumakb, various schedules)

weekly paclitaxel & TCH [(docetaxel/carboplatin/trastuzumahb) = pertuzumab
s TC (docetaxel and cyclophosphamide)

Other regimens:
Other regimens: » AC followed by docetaxel + trastuzumab * pertuzumab?

s Dose-dense AC (doxorubicin/cyclophosphamide) « FEC followed by docetaxel + trastuzumab + pertuzumahb?
» FAC/CAF (fluorouracil/doxorubicin/cyclop hos phamide) * FEC followed by paclitaxel + trastuzumab + pertuzumab?®
» FEC/CEF (cyclophosphamide/e pirubicin/fluo rouracil) * Pertuzumab + trastuzumab + docetaxel followed by FEC?
s CMF (cyclophosphamide/methotrexate /fluo rouracil)  Pertuzumab + trastuzumab + paclitaxel followed by FEC?
s AC followed by docetaxel every 3 weeks

s AC followed by weekly paclitaxel

s EC (epirubicin/cyclophosphamide)

» FECI/CEF followed by T

(luorouracil/e pirubicin/cyclophosphamide followed by docetaxel) or
(lucrouracille pirubicin/cyclophosphamide followed by weekly paclitaxel)
« FAC followed by T
(luorouracil/doxorubicin/cyclop hos phamide followed by weekly
paclitaxel)
» TAC (docetaxel'doxorubicin/cyclophos phamide)

5n patients with HER2-positive and axillary node-positive breast cancer,

1 Retrospective evidence suggests that anthracycline-based chemotherapy trastuzumab should be incorporated into the adjuvant therapy (category 1).
regimens may be superior to non-anthracycline-based regimens in patients with Trastuzumab should also be considered for patients with HERZ-positive node-
HERZ2-positive tumors. negative tumors =1 cm (category 1).

2 Randomized clinical tials demonstrate that the addition of a taxane to TTrasturzumab should optimally be given concurrently with paclitaxel as part of the
anthracycline-based chemotherapy provides an improved outcome. AL followed by paclitaxel regimen, and should be given for one year total duration.

#CMF and radiation therapy may be given concurrently, or the CMF may be given 8A pertuzumab-containing regimen can be administered to patients with T2 or N1,
first. All other chemotherapy regimens should be given prior to radiotherapy. HER2-positive, early stage breast cancer. Patients who have not received a

4 Chemotherapy and endocrine therapy used as adjuvant therapy should be gren necadjuvant pertuzumab-containing regimen can receive adjuvant peruzumab.
sequentially with endocrine therapy following chematherapy. 9Trastuzumab given in combination with an anthracycline is associated with

5The regimens listed for HER2-negative disease are all category 1 when used in significant cardiac toxicity. Concument use of trastuzumab and pertuzumab with an
the adjuvant setting. anthracycline should be avoided.

Mote: All recommendations are category 2A unless otherwise indicated.
Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged

Warsion 1 2014, 12MEM3 & Matonad Compantas b Canonr B atwod, nc. 2013, Al rights, measresd . T RGN Guidelnes™ and Bhis. §LisSmiEon mary ol B mpesducsd i sy Somn wishot S anpoes:s writhen pammission of MGG N




MNartional
Comprehensiv . . o
-OMPIEREnsve Nl CN Guidelines Version 1.2014 Breast (o -eodCenes ndex

Cancer
Network® Invasive Breast Cancer

Discussion

Dose-dense AC followed by paclitaxel ::hemctherapy“ OTHER REGIMENS LISTED ON NEXT PAGE
» Doxorubicin 60 mg/m® IV day 1

» Cyclophosphamide 600 mg/m® IV day 1

Cycled every 14 days for 4 cycles.

Followed by

« Paclitaxel 175 mg/m® by 3 h IV infusion day 1

Cycled every 14 days for 4 cycles.

(Al cycles are with filgrastim support)

Dose-dense AC followed by weekly paclitaxel chemother apy“
« Doxorubicin 60 mg/m® IV day 1

» Cyclophosphamide 600 mg/m® IV day 1

Cycled every 14 days for 4 cycles.

Followed by

« Paclitaxel 80 mg/m® by 1 h IV infusion weekly for 12 wks.

TC ::hre.~mr::rthuera’u::r:,.r2

« Docetaxel 75 mg/m® IV day 1

« Cyclophosphamide 600 l'ﬂ;;p'm2 N day 1
Cycled every 21 days for 4 cycles.

(Al cycles are with filgrastim support)

The seledtion, dosing, and administration of anti-cancer agents and the management of associated toxicities are complex. Modifications of drug dose and schedule and
initiation of supportive care imterventions are often necessary because of expected toxicities and individual patient variability, prior treatment, and comorbidity. The
optimal delivery of anti-cancer agents therefore requires a health care delivery team experienced in the use of anti-cancer agents and the management of associated
toxicties in patients with cancer.

Mote: All recommendations are category 2A unless otherwise indicated. See References
Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged (BINV-K. T of T}

BINV-K
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AC l::I'mmu::ntl'mr&l|:|rg.|':+

« Doxorubicin 60 mg/m® IV day 1

« Cyclophosphamide 600 mg/m® IV day 1
Cycled every 21 days for 4 cycles.

TAC ::I'remutl'lerapy‘

« Docetaxel 75 mg.l'ml N day 1

« Doxorubicin 50 mg;.u'm2 IV day 1

« Cyclophosphamide 500 mg/m® IV day 1
Cycled every 21 days for 6 cycles.

(Al cycles are with filgrastim support)

FAC cl‘mmtherapyﬁ'ﬁ
« S-fluorouracil 500 mg.l'mz WMdays 1 &8 ordays 1 &4
- Doxorubicin 50 mg/m® IV day 1
(or by T2-h continuous infusion)
« Cyclophosphamide 500 mg.u’mz IV day 1
Cycled every 21 days for6 cycles.

CAF chemotherapy 7

« Cyclophosphamide 100 mg/imv PO days 1-14
« Doxorubicin 30 mg/m® IV days 1 & 8

« 5-fluorouracil 500 mg/m® IV days 1 &8
Cycled every 28 days for6 cycles.

CEF l::I'mr'r'm::llthierslpn_.l'E

« Cyclophosphamide 75 mg.u'ml PO days 1-14
« Epirubicin 60 mg/m” IV days 1 & 8

+ 5-fluorouracil 500 mg/m® IV days 1 &8
With cotimoxazole support.

Cycled every 28 days for6 cycles.

CMF cl‘mmtherapyg

« Cyclophosphamide 100 mg.u’mz PO days 1-14
« Methotrexate 40 mg/m’ IV days 1 & 8

« 5-fluorouracil 600 mg/m® IV days 1 & 8
Cycled every 28 days for6 cycles.

AC followed by docetaxel chemotherapy 10

« Doxorubicin 60 mg/m® IV on day 1

« Cyclophosphamide 600 mg/m® IV day 1

Cycled every 21 days for 4 cycles.

Followed by

« Docetaxel 100 r'r'ml,;;.fm2 IV on day 1
Cycled every 21 days for 4 cycles.

AC followed by weekly pacmaxeﬂ”
« Doxorubicin &0 mg.l'm vV day
« Cyclophosphamide 600 mg.u'm2 IV day 1

Cycled every 21 days for 4 cycles.
Followed by

FAC followed by weekly paclitaxel
« S-fluorouracil 500 mg/m” IV days 1 & 8ordays 1 & 4
« Doxorubicin 50 mg/m® IV day 1
(or by 72 h continuous infusion)
« Cyclophosphamide 500 mg/m® IV day 1
Cycled every 21 days for 6 cycles.
Followed by
« Paclitaxel 80 mg.l'ml by 1 h IV infusion
weekly for 12 wks.

« Paclitaxel 80 mg/m’ by 1 h IV infusion weekly for 12 wks.

EC ::hnmuthnrapyﬁ

« Epirubicin 100 mg/m® IV day 1

« Cyclophosphamide 830 mg.u'mz IV day 1
Cycled every 21 days for 8 cycles.

FEC followed by docetaxel chemotherapy 12

« 5-fluorouracil 500 mg/m® IV day 1

« Epirubicin 100 mg/m’® IV day 1

« Cyclophosphamide 500 mg/m* IV day 1
Cycled every 21 days for 3 cycles.
Followed by

« Docetaxel 100 mg/m’ IV day 1

Cycled every 21 days for 3 cycles.

FEC followed by weekly paclitaxel13

« 5-fluorouracil 600 mg/m® IV day 1

« Epirubicin 90 mg/m® IV day 1

« Cyclophos phamide 600 mg/m® IV day 1
Cycled every 21 days for 4 cycles.
Followed by:

« 3 weeks of no treatment

Followed by:

« Paclitaxel 100 mgu'ml IV infusion weekly for 8 wks.

The selection, dosing, and administration of anti-cancer
agents and the management of associated toxicities are
complex. Modifications of drug dose and schedule and
initiation of supportive care interventions are often
necessary because of expected toxicities and individual
patient variability, prior treatment, and comorbidity. The
optimal delivery of anti-cancer agents therefore requires
a health care delivery team experienced in the use of
anti-cancer agents and the management of associated
toxicities in patients with cancer.

(Continued on_next page)

Mote: All recommendations are category 2A unless otherwise indicated.

Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged.

=ce References
(BINV-K T of T)
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DOSING SCHEDULE FOR COMEBINATIONS FOR HERZ2-POSITIVE DISEASE: PREFERRED REGIMENS

AC followed by T chemotherapy with trastuzumab 14

« Doxorubicin 60 mg.l'ml W day 1

« Cyclophosphamide 600 mg.u'mz IV day 1

Cycled every 21 days for 4 cycles.

Followed by

Paclitaxel 80 mg/m’ by 1 h IV weekly for 12 wks

With

« Trastuzumab 4 mg/kg IV with first dose of paclitaxel

Followed by

« Trastuzumab 2 mg/kg IV weekly to complete 1 y of treatment. As an
alte rnative, trastuzumab 6 mg/kg IV every 21 days may be used following
the completion of paclitaxel, and given to complete 1 y of tastuzumab
treatment.

Cardiac monitoring at baseline, 3, 6, and 9 mo.

AC followed by T chemotherapy with trastuzumab + pertuzumab
« Doxorubicin 60 mg/m® IV day 1

» Cyclophosphamide 600 mg/m® IV day 1

Cycled every 21 days for 4 cycles.

Followed by

= Pertuzumab 240 mg IV day 1 followed by 420 mg IV

« Trastuzumab 8 mg/kg IV day 1 followed by 6 mg/kg IV

« Paclitaxel 80 mg/m* IV days 1, 8, and 15

Cycled every 21 days for 4 cycles

« Trastuzumab 6 mg/kg IV day 1

Cycled every 21 days to complete 1 y of trastuzumab therapy
Cardiac monitoring at baseline, 3, 6, and 9 mo.

The selection, dosing, and administration of anti-cancer agents and the
management of associated toxicities are complex. Modifications of drug dose
and schedule and initiation of supportive care interventions are often necessary
because of expected toxicities and individual patient variability, prior treatment,
and comorbidity. The optimal delivery of anti-cancer agents themfore requires a
health care delivery team experienced in the use of antiFcancer agents and the
management of associated toxicities in patients with cancer.

Dose-dense AC followed by paclitaxel chemotherapy with trastuzumab13

« Doxorubicin 60 mg/m® IV day 1

« Cyclophosphamide 600 mg/m® IV day 1

Cycled every 14 days for 4 cycles.

Followed by

« Paclitaxel 175 mg/m’ by 3 h IV infusion day 1

Cycled every 14 days for 4 cycles.

(All cycles are with filgrastim support).

With

« Trastuzumab 4 mg/kg IV with first dose of paclitaxel

Followed by

« Trastuzumab 2 mg/kg IV weekly to complete 1 y of treatment. As an altemative,
trastuzumab & mg'kg IV every 21 days may be used following the completion of
paclitaxel, and given to complete 1y of trastuzumab treatment.

Cardiac monitoring at baseline, 3, 6, and 9 mo.

TCH l::hvt*.r'r\w::lntl'mrE||:r:.|I1E

- Docetaxel 75 mg/m” IV day 1
« Carboplatin AUC 6 IV day 1

Cycled every 21 days for 6 cycles

With

« Trastuzumab 4 mg/kg IV wk 1

Followed

« Trastuzumab 2 mg/kg IV for 17 wks

Followed by

« Trastuzumab 6 mg/kg IV every 21 days to complete 1 y of trastuzumab therapy
Cardiac monitoring at baseline, 3, 6, and 9 mo.

TCH chemotherapy + pertuzumab 17

« Trastuzumab 8 mg/kg IV day 1 followed by 6 mg'kg IV
« Pertuzumab 840 IV day 1 followed by 420 mg IV

« Docetaxel 75 mg/m”™ IV day 1

= Carboplatin AUC 6 IV day 1

Cycled every 21 days for 6 cycles
Followed by

= Trastuzumab 6 mg/kg IV every 21 days to complete 1 y of trastuzumab the rapy
Cardiac monitoring at baseline, 3, 6, and 9 mo.

Mote: All recommendations are category 24 unless otherwise indicated.

Clinical Trials: NCCHN beliewes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged

OTHER REGIMENS LISTED
OM NEXT PAGE
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DOSING SCHEDULE FOR COMBINATIONS FOR HER2-POSITIVE DISEASE: OTHER REGIMENS

AC followed by docetaxel chemotherapy with trastuzumab 18

« Doxorubicin 60 mg/m*IV day 1

« Cyclophosphamide 600 mg;p'm2 IV day 1

Cycled every 21 days for 4 cycles

Followed by

» Docetaxel 100 mg/m® IV day 1

Cycled every 21 days for 4 cycles

With

= Trastuzumab 4 mg/kg IV wk 1

Followed by

« Trastuzumab 2 mg/kg IV weekly for 11 wks

Followed by

= Trastuzumab 6 mg/kg IV every 21 days to complete 1 v of
trastuzumab therapy

Cardiac monitoring at baseline, 3, 6, and 9 mo.

AC followed by docetaxel chemotherapy with trastuzumab and

pertuzumakb

« Doxorubicin 60 mg/m’ IV day 1

« Cyclophosphamide 600 mg/m® IV day 1

Cycled every 21 days for 4 cycles

Followed by

« Pertuzumab 840 mg IV day 1 followed by 420 mg IV

« Trastuzumab 8 mg/kg IV day 1 followed by 6 mg/kg IV

« Docetaxel 75-100 mg/m* IV day 1

Cycled every 21 days for 4 cycles

Followed by

« Trastuzumab 6 mg/kg IV every 21 days to complete 1 y of
trastuzumab therapy

Cardiac monitoring at baseline, 3, 6, and 9 mo.

FEC chemotherapy followed by pertuzumab + trastuzumab + docetaxel 17

» Fluorouracil 500 mg/m® IV day 1

« Epirubicin 100 mg/m® IV day 1

« Cyclophosphamide 600 m;;p'm2 IV day 1

Cycled every 21 days for 3 cycles

Followed by

« Pertuzumab 840 mg IV day 1 followed by 420 mg IV

« Trastuzumab 8 mg/kg IV day 1 followed by 6 mg/kg IV

» Docetaxel 75-100 mg/m® IV day 1

Cycled every 21 days for 3 cycles

Followed by

« Trastuzumab 6 mg/kg IV every 21 days to complete 1 y of trastuzumab
therapy

Cardiac monitoring at baseline, 3, 6, and 9 mo.

FEC chemotherapy followed by pertuzumab + trastuzumab + paclitaxel

= Fluorouracil 500 rngrml IV day 1

« Epirubicin 100 mg/m® IV day 1

« Cyclophosphamide 600 m;;p'm2 IV day 1

Cycled every 21 days for 3 cycles

Followed by

« Pertuzumab 840 mg IV day 1 followed by 420 mg IV

« Trastuzumab 8 mg/kg IV day 1 followed by 6 mg/kg IV

« Paclitaxel 80 mg/m® IV days 1, 8, and 15

Cycled every 21 days for 3 cycles

Followed by

« Trastuzumab 6 mg/kg IV every 21 days to complete 1 y of trastuzumab
therapy

Cardiac monitoring at baseline, 3, 6, and 9 mo.

The selection, dosing, and administration of anti-cancer agents and the management of associated toxicities are complex. Modifications of drug dose
and schedule and intiation of supportive canre intervantions are often necessary because of expected toxiciies and individual patient variability, prior
treatment, and comorbidity. The optimal delvery of anti-cancer agents themfore requires a health care delivery team experenced in the use of anti-

cancer agents and the management of associated toxicities in patients with cancer.

[(Continued on next page)

Mote: All recommendations are category 24 unless otherwise indicated.

Clinical Trials: NCCH believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged

=2ee References
(BINV-K T of T)

BINV-K
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DOSING SCHEDULE FOR COMBINATIONS FOR HERZ2-POSITIVE DISEASE: OTHER REGIMENS (continued)

Pertuzumab + trastuzumab + docetaxel followed by FEC chemotherapy 18
Neoadjuvant therapy:

« Pertuzumab 840 mg IV day 1 followed by 420 mg IV

« Trastuzumab 8 mg/kg IV day 1 followed by 6 mg/kg IV

+ Docetaxel 75-100 rngfrn’ IV day 1

Cycled every 21 days for 4 cycles

Followed by adjuvant therapy

s Fluorouracil 600 n*l;;p'm2 IV day 1

» Epirubicin 90 mg/m® IV day 1

« Cyclophosphamide 600 mgfm’ IV day 1

Cycled every 21 days for 3 cycles

Followed by

« Trastuzumab 6 mg/kg IV every 21 days to complete 1 y of trastuzumab therapy
Cardiac monitoring at baseline, 3, 6, and 9 mo.

Pertuzumab + trastuzumab + paclitaxel followed by FEC chemotherapy
Meoadjuvant therapy:

s Pertuzumab 840 mg IV day 1 followed by 420 mg IV

s Trastuzumab 8 mg'kg IV day 1 followed by 6 mg'kg IV

« Paclitaxel 80 rn;;u’m2 IV days 1, 8, and 15

Cycled every 21 days for 4 cycles

Followed by adjuvant therapy

s Fluorouracil 600 mg!ml IV day 1

s Epirubicin 90 mg/m’ IV day 1

s Cyclophosphamide 600 mg/m2 IV day 1

Cycled every 21 days for 3 cycles

Followed by

« Trastuzumab & mg/kg IV every 21 days to complete 1 y of trastuzumab therapy
Cardiac monitoring at baseline, 3, 6, and 9 mo.

The selection, dosing, and administration of anti-cancer agents and the management of associated toxicities are complex. Modifications of drug dose and schedule and initiation of
supportive care interventions are often necessary because of expected toxicities and individual patient variability, prior treatment, and comorbidity. The optimal delivery of anti-cancer agents
themfore eqguires a health care delivery team experienced in the use of anti-cancer agents and the management of assocated toxiciies in patients with cancer.

Mote: All recommendations are category 24 unless otherwise indicated.

=ece References

Clinical Trials: NCCHM beliewves that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged (BINV-K T of T)

BINV-K
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NCCN Categories of Evidence and Consensus

Category 1: Based upon high-level evidence, there 15 uniform NCCN
consensus that the intervention 15 appropnate.

Category 2A: Based upon lower-level evidence, there 15 uniform
MCCN consensus that the intervention 1s appropnate.

Category 2B: Based upon lower-level evidence, there 1s NCCN
consensus that the intervention 1s appropnate.

Category 3: Based upon any level of enidence, there 15 major NCCN
disagreement that the intervention 15 appropnate.

All recommendations are category £A unless otherwise noted.
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Summary of changes in the 1.2014 version of the NCCN Guidelines for Breast Cancer from the 3.2013 version include:

LCIS-1

» Modified footnote b: Some variants of LCIS (pleomorphic LCIS)
may have a similar biological behavior to that of DCIS. Clinicians
may consider complete excision with negative margins for
pleomorphic LCIS, but outcome data regarding the efficacy of
surgical excision to negative margins afsherradieoterapy are
lacking. There are no data to support using radiotherapy in this
setting.

DCIS-1

= Added footnote e: The use MREI has not been shown to increase
likelihood of negative margins or decrease conversion to
mastectomy. Data to support improve long-term outcomes are
lacking.

DCIS-2

» Risk reduction therapy for ipsilateral breast following breast-
conserving surgery. Divided the first bullet into two separate
statements:

» Patients treated with breast-conserving therapy (lumpectomy)
and radiation therapy (category 1) especially for those with ER-
positive DCIS.

» The benefit of tamoxifen for ER-negative DCIS is uncertain.

BINV-1. BINV-10. and BINV-14
s Workup: Changed “Consider fertility counseling if indicated™ to

“Fertility counseling if premenopausal.”
BINV-10

« Changed the title of the page from “Preoperative Chemotherapy
Guideline™ to “Preoperative Systemic Therapy Guideline.”

BINV-11

» Preoperative chemotherapy breast and axillary evaluation, desires
breast preservation, “Core biopsy with placement of image-detectable
marker(s), if not previously performed must be done to demarcate the
tumor bed for post-chemotherapy surgical management.”

s Clinically negative axillary lymph node(s), added “should have axillary
ultrasound; suspicious nodes should be sampled by FNA or core
biopsy and clipped with image-detectable marker; positive clipped
Ilymph nodes must be removed if FNA or core biopsy was positive
prior to nepcadjuvant therapy.”

s Clinically positive axillary lymph node(s), added “should be sampled
by FNA or core biopsy and clipped with image-detectable marker;
positive clipped lymph nodes must be removed if FNA or core biopsy
was positive prior to necadjuvant therapy.”

BINV-12

s Added footnote dd: “A pertuzumab-containing regimen may be
administered preoperatively to patients with T2 or N1, HER2-positive,
early stage breast cancer. Sge Neoadjuvant/Adiuvant Chemotherapy
(BINV-K)."

BINWV-13

= Revised footnote gg: “Axillary staging following preoperative systemic
therapy may include sentinel node biopsy or level I/ll dissection. Level
I/l dissection should be done for when patients were proven node-
positive prior to necadjuvant therapy (category 2B).” Included the
following references:
Kuehn T, Bauerfeind 1, Fehm T, et al. Sentinel-lymph-node biopsy in
patients with breast cancer before and after neocadjuvant
chemotherapy (SENTINA): a prospective, multicentre cohort study.
Lancet Oncol. 2013;14(7):609-18. Epub 2013/05/21.
Boughey JC, Suman VJ, Mittendorf EA, et al. Sentinel lymph node
surgery after necadjuvant chemotherapy in patients with node-
positive breast cancer: the ACOS0G Z1071 (Alliance) clinical trial.
Jama. 201 3:310{14):1455-61. Epub 20131 0/09.

Note: All recommendations are category 2A unless otherwise indicated.

Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Paricipation in clinical trials is especially encouraged.

Continued on next page
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summary of changes in the 1.2014 version of the NCCN Guidelines for Breast Cancer from the 3.2013 version include:

BINV-15

s Added footnote dd: “A pertuzumab-containing regimen may be
administered preoperatively to patients with T2 or N1, HER2-positive,
early stage breast cancer. (See BINV-K).

s Added footnote hh: “For patients with skin and/or chest wall
involvement (T4 non-inflammatory) prior to neoadjuvant therapy, breast
conservation may be performed in carefully selected patients based
upon a multidisciplinary assessment of local recurrence risk. In addition
to standard contraindications to breast conservation (see BINV-G),
exclusion criteria for breast conservation include: inflammatory (T4d)
disease before necadjuvant therapy and incomplete resolution of skin

involvement after necadjuvant therapy.”
BINV-19

» Footnote i, deleted the following hazard ratio information: “(HR for
recurrence 0.80; 95% CI, 0.68-0.94; stratified log-rank P = 0.007) and
improvement in overall survival (HR 0.81; 95% CI, 0.65-1.00; stratified
log-rank P = 0.049).”

EINV-20 and BINV-21

« Changed “No response to 3 sequential regimens”™ to “No benefit after 3

sequential lines of chemotherapy.”
BINV-21

» Systemic treatment of recurrent or stage IV disease,
replaced”“trastuzumab + lapatinib™ with “other HER2-targeted therapy.”

» Modified footnote ww: “Trastuzumab given in combination with an
anthracycline is associated with significant cardiac toxicity. Concurrent
use of trastuzamab and pertuzumab with an anthracycline should be
avoided.”

BINV-A

» Updated Principles of HER2 Testing for consistency with
ASCOICAP HER2 testing guideline.

« Removed: “Carlson RW, Moench 5J, Hammond, MEH, et al. HER2
testing in breast cancer: NCCN task force report and
recommendations. JNCCN 4:5-1-5-24, 2006.”

« Added: “Laboratory must participate in a guality assurance
accreditation program for HER2 testing. Otherwise, tissue
specimen should be sentto an accredited laboratory for testing.
Health care systems and providers must cooperate to ensure the
highest quality testing.”

» Edited footnote 4 to read "Evidence from trastuzumab adjuvant
trials show that HER2 testing by ISH or IHC have similar utility to
predict clinical benefit from HER2-targeted therapy.”

» Replaced the following footnotes:
» Borderline IHC samples (eg, IHC 2+) are subjected to reflex

testing by a validated complementary (eq, in situ hybridization
[I5H]) method that has shown at least 95% concordance
between IHC 0, 1+ results and ISH non-amplified results, and IHC
3+ results and ISH amplified results.

» Borderline in situ hybridization (ISH) samples (eq, an average
HER2 gene/chromosome 17 ratio of 1.8 - <2 or an average HER2
gene copy number of >4 - <6) should undergo: counting of
additional cells, retesting by ISH, or reflex testing by a validated
IHC method.

BINV-C

» Modified page title Fertility and Birth Control-AferfAdiuvarnt-Breast
e s e e

» Added a link to the NCCN Guidelines for Adolescent and Young
Adult Oncology.

Mote: All recommendations are category 2A unless otherwise indicated.

Clinical Trials: MCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged.

Continued on next page
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Summary of changes in the 1.2014 version of the NCCN Guidelines for Breast Cancer from the 3.2013 version include:

BINV-E

BINW-J

« Axillary lymph node staging, first sentence, changed “In the absence of «For pre- and postmenopausal patients, removed “(category 1) for

definitive data demonstrating superior survival from the performance
of axillary lymph node dissection, patients who have particularly
favorable tumors, patients for whom the selection of adjuvant systemic
therapy is unlikely to be affected, for the elderly, or those with serious
comorbid conditions, the performance of axillary lymph node
dissection may be considered optional.” Changed “performance of
axillary lymph node dissection may be considered optional.”

« Axillary lymph node staging, second sentence, added “In the absense
of gross disease in level Il nodes, lymph node dissection should
include tissue inferior to the axillary vein from the latissimus dirsi
muscle laterally to the medial border of the pectoralis minor muscle
(Level INI).

BINV-F

« Margin status in infiltrating carcinoma, removed “If multiple margins
remain positive, mastectomy may be required for optimal local
control.”

BINV-G

« Removed “Prior radiation therapy to the chest wall or breast;
knowledge of doses and volumes prescribed is essential” from
absolute contraindication to relative contraindication.

BINV-H

= Principles of breast reconstruction following surgery, this page has
been extensively revised.

BINV-

» Under APBI section, added second sentence "However, compared to
standard whole breast radiation, several recent studies document an
inferior cosmetic outcome with APBI. Follow-up (removed “however”)
is limited.

» Under necadjuvant chemotherapy section, changed the first sentence
to “Indications for radiation therapy and fields of treatment should be
based on the worst stage pretreatment or post-treatme nt tumor
characteristics in patients treated with necadjuvant che motherapy.”

tamoxifen therapy.”

« Changed subtitles to “"Regimens for HER2-negative disease” and
Regimens for HER2-positive disease.”

« Neoadjuvant/adjuvant che motherapy, regimens for HER2-negative
disease; other regimens:

» Changed AC to specify “"Dose-dense AC
(doxorubicin/cyclophosphamide).”

» Added “AC followed by weekly paclitaxel.”

» Added the following footnote: “The regimens listed for HER2-
negative disease are all category 1 when used in the adjuvant
setting.”

« Regimens for HER2-positive disease; preferred:

» AC followed by T + concurrent trastuzumab, added “£
pertuzumab.”

» TCH; added *“£ pertuzumab.”

« Regimens for HERZ-positive disease; other:
= AC followed by docetaxel + trastuzumab, added £ pertuzumab.”

Added “AC followed by paclitaxel + trastuzumab % pertuzumab.”

Added “FEC followed by docetaxel + trastuzumab + pertuzumahb.”
Added “FEC followed by paclitaxel + trastuzumab + pertuzumab.”
Added “Pertuzumab + trastuzumab + docetaxel followed by FEC."”

» Added “Pertuzumab + trastuzumab + paclitaxel followed by FEC."”

« Removed the regimens/dosing schedules for the following:

» Docetaxel + trastuzumab followed by FEC chemotherapy

» T followed by FEC chemotherapy with trastuzumab.

« Modified footnote 4, changed “tamoxifen” to “endocrine therapy.”
Chemotherapy and endocrine therapy used as adjuvant therapy
should be given sequentially with endocrine therapy following
chemotherapy.

Note: All recommendations are category 2A unles s otherwise indicated.

Clinical Trials: MCCH believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged.

Continued on next page
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Summary of changes in the 1.2014 version of the NCCN Guidelines for Breast Cancer from the 3.2013 version include:

BINV-K (Continued)

» Added the following footnotes:

» In patients with HER2-positive and axillary node-positive breast
cancer, trastuzumab should be incorporated into the adjuvant
therapy (category 1).

Trastuzumab should also be considered for patients with HER 2-
positive node-negative tumors =1 cm (category 1).

Trastuzumab should optimally be given concurrently with
paclitaxel as part of the AC followed by paclitaxel regimen, and
should be given for one year total duration.

Pertuzumab can be administered to patients with T2 or N1 early
stage breast cancer. Patients who have not received neocadjuvant
pertuzumab can receive adjuvant pertuzumab.

» Added the following references”

» Schneeweiss A, Chia 5, Hickish T, et al. Pertuzumab plus
trastuzumab in combination with standard neoadjuvant
anthracycline-containing and anthracycline-free chemotherapy
regimens in patients with HER2-positive early breast cancer: a
randomized phase Il cardiac safety study (TRYPHAEMNA). Ann
Oncol 2013;24:2278-2284.

Gianni L, al e. Neoadjuvant pertuzumab (P) and trastuzumab (H):
Antitumor and safety analysis of a randomized phase Il study
(NeoSphere) [abstract]. San Antonio Breast Cancer Symposium
2010;Abstract 53-2.

BINV-N

« Subsequent endocrine therapy for systemic disease,
postmenopausal patients, added exemestane + everolimus.

* Modified footnote 1: “A combination of exemestane with everolimus
can be considered for patients who meet the eligibility criteria for
BOLERO-2 (progressed within 12 mo or on non-steroidal Al, or any
time on tamoxifen).”

BINV-O

« Other first-line agents for HER2-positive disease: Changed
“trastuzumab with to trastuzumab alone or with.”

« Trastuzumab + vinorelbine: Added dose vinorelbine 30-35 mgfm’ v
days 1 and 8. Cycled every 21 days.

+ Added the following reference: Gasparini G, Dal Fior 5, Panizzoni GA,
et al. Weekly epirubicin versus doxorubicin as second line therapy in
advanced breast cancer. A randomized clinical trial. Am J Clin Oncol
1991;14:38-44.

IBC1

« Workup: added “History and physical by a multidisciplinary team.”

« Workup: added “Fertility counseling if premenopausal.”

+ Added footnote d: “See Fertility and Birth Control (BINV-C).

Hote: All recommendations are category 2A unles s otherwise indicated.

Clinical Trials: NCCHN believes that the best management of any cancer patient is in a clinical trial. Participation in clinical trials is especially encouraged

Varmion 1.2014, 121813 € Naonal Coongpemres o Canons B abwo, inc. 2013, Al rights manred. Tha KOG N Guidelres’ ard Sis [Lsiaion may not ba merduced i any Soem withat B aposs wrilhen peamission of MOCK'

UPDATES




~Adjuvant kemoterapi ve hormonal
tedavi verilecek hastalarda once KT

ve ardindan HT olarak ARDISIK
kullaniilmalidir.

ZKT + HT additif etkiye sahiptir.

#KT ve HT nin birlikte kullaniimasi
toksisiteyi arttirabilir.




ER Durumu kemoterapi yanitini gosterir.

—ER (-) olan hastalarda kemoterapinin
sagkalima ve hastaliksiz sagkalima

yarari daha fazladir

« IBSCG calismalari (CMF + Tam)
« NSABP-B20 (Antrasiklinli)

o CALGB 8541 ve 9344 ve 9741 (Antrasiklin ve

taksan)




—50-69 arasi grupta yaridan daha az risk

azalmasi olur.

Or. %25 risk %14.7’ ye diiser.

# Taksanlar > Antrasiklinler > CMF > KTsiz

Early Breast Cancer Trialists Collaborative Group (EBCTCG) calismalari



# Triple (-) hastalarda oneri
Taksan + DNA hasar yapan ilaglar
 Platin bilesikleri
 Alkile edici ajanlar

/# Topo II-a ekspresyonu saptanan hastalarda
oneri

— Risk degerlendirmesi de yaparak
antrasiklin ve/veya taksan iceren ilaclar




N\ N\ N\
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Adjuvant Kemoterapi

CMF
FAC/CAF
AC

FAC/CAF veya FEC/CEF

AC * ardisik paclitaxel

EC

TAC

A — CMF

E — CMF

CMF

AC x 4 + ardisik paclitaxel x 4, 2 haftada bir + G-CSF destegi
A — T — C, 2 haftada bir + G-CSF destegi

Trastuzumab (Herceptin), 1 yil sure ile, haftada bir

veya 3 haftada bir tedaviye eklenmeli, antrasiklinlerle eszamanli
kullaniilmamahdir !!!




-
Adjuvant Hormonal Tedavi

Premenopozal:
# Tamoksifen 5 yil sure ile 20 mg/gun PO

# Ovarian ablasyon (cerrahi/RT ile ooferektomi)
(Irreverzibl)

4 LHRH-A ile Ovarian Supresyon 2 yil subkutan
(Reverzibl)

# Tamoksifen (5 yil) + LHRH-A (2 yil)

4 Adjuvant KT alnus olan premenopozal kadinlarda
tedaviye OA/OS eklenmesinin sagkalima mutlak
katkisi nispeten azdir.




-
Adjuvant Hormonal Tedavi

Premenopozal

< Tamoksifen 2-3 yil £ OS/0A

— Postmenopozal:

e TMX 5 yila tamamlanir ve ardindan 5 yil stire ile
verilir

veya ile 5 yila tamamlanir.
— Premenopozal:
e TMX 5 yila tamamlanir

— Postmenopozal ise 5 yil sure ile verilir

— Premenopozal ise HT sonlandirilir.




Adjuvant Hormonal Tedavi

Postmenopozal
4 veya 5 yil
# Tamoksifen 2-3 yil ve ardindan veya

ile 5 yila tamamlanir
# Tamoksifen 4.5-6 yildan sonra 5 yil

/ AI' ne kontrendike durumu olan veya AI alirken
tolere edemeyen hastalarda Tamoksifen 5 yil




Tesekkur Ederim




